

Review Article

Current Trends in the Pharmacotherapy of Vertigo

Saradha S*, Ruckmani A**, Arunkumar R***.

*Assistant Professor, **Professor and Head, ***Professor, Dept. of Pharmacology. Chettinad Hospital & Research Institute, Chennai, India.



Dr.S.Saradha, completed her under graduation and diploma in Otorhinolaryngology from Madurai Medical College, Madurai. She worked as a senior resident in the Dept. of ENT, Chettinad Hospital & Research Institute for two years. She obtained her MD Pharmacology from Chettinad Academy of Research & Education and presently working as Assistant Professor, Department of Pharmacology, CHRI. Her areas of interest are Cardiovascular pharmacology and Neuro pharmacology.

Corresponding author - Saradha S(saradhachoks@gmail.com)

Chettinad Health City Medical Journal 2015; 4(4): 171 - 174

Abstract

Vertigo is one of the commonest disorders, affecting 20-30% of the general population. It may arise due to pathology in the inner ear, brainstem, cerebellum or due to psychological causes. Vertigo is a distressing symptom for anyone to experience and a challenging task to treat. Pharmacotherapy plays a predominant role in the management of vertigo. The classes of drugs used in vertigo include histamine analogues, vestibular suppressants, anti emetics, steroids, antibiotics, beta blockers, GABA modulators, calcium channel blockers, selective serotonin reuptake inhibitors (SSRI), potassium channel blockers, diuretics and ginkgo biloba. As each class has its own merits and demerits, the selection of drugs suitable for a particular patient depends on the physician's choice. This review attempts to highlight the characteristics of each group of drugs which would help in rational therapy of vertigo.

Key Words: Vertigo, Motion sickness, Meniere's disease, Betahistine, Vestibular suppressants.

Introduction

Vertigo is the most inconvenient, distressing symptom disorder affecting 20-30% of the general population¹. The incidence of vertigo increases with age and is about two to three times higher in women than in men². Vertigo is a sensation of motion in which the individual or the individual's surroundings seem to whirl dizzily. The word "Vertigo" is of Latin origin, meaning, 'whirling round'. It is not a disease by itself but the cardinal symptom of different diseases of varying etiology. Vertigo is classified into peripheral and central.

Peripheral vertigo, as the name indicates, is due to problems of inner ear and the most common causes are benign paroxysmal positional vertigo (BPPV), meniere's disease, vestibular neuronitis. Other less common causes include labyrinthitis, perilymph fistula, superior semicircular canal dehiscence syndrome (SSCDS). Central vertigo is due to disorders in CNS such as haemorrhage, hypoxia, tumours and lesions of VIII cranial nerve.

The treatment approaches for vertigo are:

1. Vestibular rehabilitation therapy (including otolith repositioning manoeuvres)
2. Pharmacotherapy
3. Psychotherapy
4. Surgery (only in rare situations)

The classes of drugs that have been found to be useful in vertigo are:

1. Histamine analogue

2. Vestibular suppressants

Antihistamines
Anticholinergics
Benzodiazepines

3. Antiemetics

4. Steroids

5. Antimicrobials

6. Beta blockers

7. GABA modulators

8. Calcium channel blockers

9. Selective Serotonin Reuptake Inhibitors(SSRI)

10. Potassium channel blockers

11. Diuretics

12. Plant products such as Ginkgo biloba

Apart from this list of drugs several other groups of drugs such as anti epileptics, tricyclic antidepressants and aminoacid like acetyl leucine are being tried.

Histamine analogue

Betahistine dihydrochloride, a histamine analogue, is one of the most widely used drugs for vertigo. It is a partial agonist at H₁ receptor and a potent antagonist at H₃ receptor. Various animal and human studies have shown that betahistine increases cochlear blood flow as well as cerebral blood flow through its action on H₁ receptors.

H₃ receptors are located presynaptically in the brain and serve primarily as an autoreceptor controlling histamine release from neurons in brain.

Betahistine acts centrally by enhancing histamine synthesis within tuberomammillary nuclei of the posterior hypothalamus and histamine release within vestibular nuclei through antagonism of H₃ autoreceptor³.

Peripherally, Betahistine may also regulate the asymmetric function of the sensory vestibular organs. Betahistine is mainly used in the long term management of meniere's disease⁴. Dosage : 8-16mg three times daily, taken preferably with meals, for 6-8 weeks. Daily dose should not exceed 48mg⁵.

Adverse effects: Headache, gastric side effects, insomnia, nausea, hypersensitivity reactions in predisposed individuals. Betahistine has to be avoided in bronchial asthma as it can increase bronchospasm and in peptic ulcer because of the possibility of increasing acid secretion.

Vestibular suppressants

Vestibular suppressant is a drug that reduces nystagmus evoked by vestibular imbalance or which reduces motion sickness.

It includes three major groups of drugs:

1. Anticholinergics
2. Antihistamines
- Benzodiazepines

Anticholinergics

These are competitive muscarinic antagonists and increase the motion tolerance. They act centrally by suppressing conduction in the vestibulo cerebellar pathways. Anticholinergics that do not cross the blood brain barrier are ineffective in controlling motion sickness.

Scopolamine is available as transdermal patch, and is the most effective anticholinergic in motion sickness⁶. The patch has to be applied 4 hours before journey. Each patch contains 1.5 mg of scopolamine programmed to deliver 1mg over 3 days, when applied transdermally⁷. Patches on removal can produce withdrawal syndrome like dizziness, nausea, vomiting and abdominal cramps.

Antihistamines

Though histamine analogue betahistine is the most commonly used anti vertigo agent, paradoxically antihistamines are also found to give relief in vertigo. Dual mechanism can be attributed to its effect. 1) Because of anticholinergic effect, it can act similar to scopolamine. 2) Modulation of the emetic linkage between neural mismatch signal and the emetic centre¹⁰.

Antihistamines prevent motion sickness and reduce the severity of symptoms, even if taken after the onset of symptoms⁸.

Meclizine 25-50mg thrice daily is the preferred antihistamine, to be taken one hour before travel. Dimenhydrinate 50mg thrice daily is also found to be equally efficacious.

Sedation is the common side effect. Antihistamines with anticholinergic properties have to be avoided in men with prostatic hypertrophy due to the risk of urinary retention and glaucoma as they can increase the intraocular pressure due to angle closure.

Benzodiazepines

Benzodiazepines are GABA agonists acting on the GABA A receptor chloride channel complex. They suppress the vestibular responses, due to their CNS depressant action. Diazepam, clonazepam and lorazepam are the mainly used drugs in this group.

Low doses of diazepam (5mg once daily) or lorazepam (0.5mg twice daily) can prevent addiction. Clonazepam is also effective⁶.

Antiemetics

Nausea being one of the symptoms often associated with vertigo, anti emetics essentially have a role. Oral, suppository formulation or I.V. injections may be used depending on the severity of symptoms.

The antihistamines promethazine, meclizine have significant antiemetic effect in patients with vestibular disorders. Whereas the well known antiemetics domperidone and metoclopramide have no effect on motion sickness⁹. Domperidone does not cross the blood brain barrier and metoclopramide is not effective against emetic reflexes arising from the vestibular apparatus.

Serotonin receptor (5HT₃) antagonists like ondansetron and granisetron effective in preventing anti cancer therapy induced emesis, have no effect against motion induced emesis¹⁰ as 5HT₃ receptors are not reported to be involved in motion sickness.

Steroids

Methylprednisolone was found to be successful in improving the vestibular function in patients with vestibular neuronitis due to its anti inflammatory activity. The dose was 100mg once daily, stepped down by 20mg every 4th day¹¹. In Acute Cogan Syndrome, initial high dose methylprednisolone (1000mg/day I.V) and dose reduction depending on course of disease has been proved to be effective^{12,13}. Precipitation of peptic ulcer, predisposition of hypertension and diabetes mellitus, fixed drug eruptions and steroid induced depression are expected to occur with prolonged high doses.

Antimicrobial

Trans tympanic low dose gentamicin (10-20mg) 3-4 injections, at intervals of 8-12 weeks has been found to reduce the frequency of attacks in Meniere's disease. Gentamicin produces its effect by directly damaging the type I hair cells of the inner ear because of which it is also called ototoxic antibiotic. Minimal hearing loss is expected to occur following the therapy^{13,14}.

Beta blockers

Beta blockers are the drugs of choice in vestibular migraine prophylaxis. Propranolol 40-160mg/day has

to be continued for a period of 6 months. Metoprolol succinate 50-200mg/day is an effective alternative^{15,16}. They decrease the central sympathetic outflow and hence the neuronal activity and excitability. Propranolol also has membrane stabilizing properties and potential to inhibit nitric oxide synthesis. Nitric oxide is a potent vasodilator. Inhibition of its synthesis leads to vasoconstriction and relief in migraine. Bradycardia is the expected side effect. Patients with bronchial asthma and diabetes mellitus need to be monitored closely as beta blockers may precipitate bronchospasm and mask the symptoms of hypoglycemia respectively.

GABA modulator

Topiramate, an anti epileptic, that potentiates the GABAergic transmission, is approved by FDA for the prophylaxis of vestibular migraine. Started with 25mg daily, in the first week, the dose can be escalated by 25mg every week, till a maximum of 100mg daily in 2 divided doses. Its effect is due to reduction in the genetically mediated brain hyper excitability that precipitates migraine in susceptible individuals¹⁷. Diarrhea, nervousness, visual and speech disturbances and weight loss are the common side effects.

Calcium channel blockers

Calcium channel blockers may be useful in vertigo. They may exert vestibular suppression by blocking the calcium channels in the vestibular hair cells. Cinnarizine, mainly an antihistamine, has calcium channel blocking property as well. Cinnarizine is found to be very effective for peripheral vertigo. The dose is 12.5mg thrice daily. Flunarizine, a fluorinated derivative of Cinnarizine is more potent and long acting. It is a powerful peripherally acting labyrinthine suppressant. The dose is 10mg/day. Headache, gastro intestinal irritation, hypersensitivity reactions and tremor are expected adverse reactions^{18,19,20}.

Selective serotonin reuptake inhibitors (SSRI)

SSRIs are antidepressants effective in treating vertigo in patients with major or minor depressive symptoms. Citalopram 10-20mg/day can be used in phobic vestibular vertigo. Sertraline 25-150mg/day, Fluoxetine 5-60mg/day, Paroxetine 5-40mg/day are other effective alternatives. From the reports of various clinical trials conducted, it is clear that SSRIs have better outcomes than vestibular suppressants or benzodiazepines in vertigo with psychiatric symptoms / migrainous headaches²¹.

Potassium channel blockers

Potassium channel blockers can be successfully used to treat the down beat nystagmus, central positional nystagmus, episodic ataxia and gait disorders, associated with cerebellar vertigo syndromes. 4-Aminopyridine, 10mg/day twice daily or its sustained release formulation, Fampridine, which is primarily indicated to improve walking ability in multiple sclerosis can also be used on off-label basis in treating cerebellar vertigo syndromes.

The probable mechanism of action could be by increasing the physiological inhibitory influence of vestibulo cerebellum on vestibular nuclei^{22,23,24}.

Diuretics

Diuretics along with low salt diet were previously used in treating meniere's disease. Recent studies have shown that diuretics reduce the volume and pressure in the endolymphatic partition of the labyrinth, abruptly lowering the blood pressure. This can lead to exaggerated vasomotor response inducing ischaemia to the inner ear leading to permanent damage. Hence the role of diuretics in meniere's is still questionable²⁵.

Ginkgo biloba

Ginkgo biloba is a Chinese herbal medicine, claimed to improve cognitive function. The beneficial effect of *ginkgo biloba* extract in treating vertigo of vestibular and non vestibular origin has been demonstrated in preclinical and clinical studies. In a multicentric clinical trial conducted by Larysa Sokolova et al., *Ginkgo biloba* extract 120mg twice daily, for a period of 12 weeks was found to be safe and as effective as betahistine^{26,27}.

Conclusion

Vertigo being a symptom of varying etiology, is a challenge to offer complete cure or long term remission. Pharmacotherapy plays a key role in its management. Betahistine, the most commonly prescribed drug for vertigo, plays an essential role in meniere's disease. Vestibular suppressants are the mainstay of treatment for acute attacks. Antiemetics prevent nausea and vomiting associated with vertigo and motion sickness. Corticosteroids successfully improve the vestibular function in vestibular neuronitis. Transtympanic gentamicin reduces the frequency of attacks in meniere's disease. Beta blockers, Topiramate and Calcium channel blockers are effective drugs for prophylaxis of vestibular migraine. Selective Serotonin Reuptake Inhibitors effectively control vertigo associated with psychiatric symptoms. Potassium channel blockers are used in treating cerebellar vertigo syndromes. The benefit of Diuretics in meniere's disease is uncertain. *Ginkgo biloba*, is a potential herbal alternative. Though various groups of drugs are available for the treatment of vertigo, the selection of drugs depends on the etiology, type and associated illnesses. Betahistine still remains the main drug used in the treatment of vertigo.

The authors declare no conflict of interest.

References

- 1) Karatas M. Central vertigo and dizziness: epidemiology, differential diagnosis, and common causes. *Neurologist*. 2008 Nov;14(6):355-64. PubMed
- 2) Neuhauser HK, Lempert T. Vertigo: epidemiologic aspects. *Semin Neurol*. 2009 Nov;29(5):473-81. PubMed
- 3) Michel Lacour, Olivier Sterkers. Histamine and Betahistine in the Treatment of Vertigo. *CNS Drugs*. 2001 Nov;15(11):853-870.

- 4) Lacour M, van de Heyning PH, Novotny M, Tighilet B. Betahistine in the treatment of Ménière's disease. *Neuropsychiatric Disease and Treatment*. 2007;3(4):429-440.
- 5) Bradoo RA, Nerurkar NK, Mhapankar JB, Patil SF, Kute DG. Management of acute vertigo with betahistine. *Indian J Otolaryngol Head Neck Surg*. 2000 Apr;52(2):151-8. PubMed
- 6) Soto E, Vega R. Neuropharmacology of Vestibular System Disorders. *Current Neuropharmacology*. 2010;8(1):26-40.
- 7) Lau SH, VanEaton C. Scopolamine Patch Withdrawal Syndrome. *Hospital Pharmacy*. 2014;49(3):218-220.
- 8) Takeda N, Morita M, Horii A, Nishiike S, Kitahara T, Uno A. Neural mechanisms of motion sickness. *J Med Invest*. 2001 Feb;48(1-2):44-59. Review. PubMed
- 9) Kohl RL : Failure of metoclopramide to control emesis or nausea due to stressful angular or linear acceleration. *Aviat Space Environ Med*. 1987; 58 :125-131.
- 10) Stott J.R, Barnes GR, Wright RJ, Ruddock CJ. The effect on motion sickness and oculomotor function of GR 38032F, a 5-HT₃-receptor antagonist with anti-emetic properties. *British Journal of Clinical Pharmacology*.1989; 27(2):147-157.
- 11) Strupp M, Zingler VC, Arbusow V, Niklas D, Maag KP, Dieterich M, Bense S, Theil D, Jahn K, Brandt T. Methylprednisolone, valacyclovir, or the combination for vestibular neuritis. *N Engl J Med*. 2004 Jul 22;351(4):354-61. PubMed
- 12) Morgan GJ Jr, Hochman R, Weider DJ. Cogan's syndrome: acute vestibular and auditory dysfunction with interstitial keratitis. *Am J Otolaryngol*. 1984 Jul-Aug;5(4):258-61. PubMed
- 13) Strupp M, Dieterich M, Brandt T. The Treatment and Natural Course of Peripheral and Central Vertigo. *Deutsches Ärzteblatt International*. 2013;110(29-30):505-516.
- 14) Casani AP, Piaggi P, Cerchiai N, Seccia V, Franceschini SS, Dallan I. Intratympanic treatment of intractable unilateral Meniere disease: gentamicin or dexamethasone? A randomized controlled trial. *Otolaryngol Head Neck Surg*. 2012 Mar;146(3):430-7. PubMed
- 15) Garza I, Swanson JW. Prophylaxis of migraine. *Neuropsychiatric Disease and Treatment*. 2006;2(3):281-291.
- 16) Obermann M, Strupp M. Current Treatment Options in Vestibular Migraine. *Frontiers in Neurology*. 2014;5:257.
- 17) John F. Rothrock . Topiramate for Migraine Prevention: An Update. American Headache Society 2012
- 18) Hain TC. Calcium Channel Blockers for vertigo. July 4, 2015.
- 19) Pianese CP and others. New approaches to the management of peripheral vertigo: efficacy and safety of two calcium antagonists in a 12-week, multinational double-blind study. *Otol and Neurotol*.2002; 23:357-363.
- 20) Lee JA, Watson LA, Boothby G. Calcium antagonists in the prevention of motion sickness. *Aviat Space Environ Med*. 1986 Jan;57(1):45-8. PubMed
- 21) Staab JP, Ruckenstein MJ, Solomon D, Shepard NT. Serotonin reuptake inhibitors for dizziness with psychiatric symptoms. *Arch Otolaryngol Head Neck Surg*. 2002 May;128(5):554-60. PubMed
- 22) Hain TC. 4-Aminopyridine. June 18, 2014.
- 23) Straube A. Pharmacology of vertigo/nystagmus/oscillopsia. *Curr Opin Neurol*.2005 Feb;18(1):11-4. PubMed
- 24) Strupp M, Schüler O, Krafczyk S, Jahn K, Schautzer F, Büttner U, Brandt T. Treatment of downbeat nystagmus with 3,4-diaminopyridine: a placebo-controlled study. *Neurology*. 2003 Jul 22;61(2):165-70. PubMed
- 25) Pirodda A, Ferri GG, Raimondi MC, Borghi C. Diuretics in Meniere disease: a therapy or a potential cause of harm? *Med Hypotheses*. 2011 Nov;77(5):869-71. PubMed
- 26) Hamann KF. Special ginkgo extract in cases of vertigo: a systematic review of randomised, double-blind, placebo controlled clinical examinations. *HNO*. 2007 Apr;55(4):258-63. PubMed
- 27) Larysa Sokolova, Robert Hoerr, Tamara Mishchenko. "Treatment of Vertigo: A Randomized, Double-Blind Trial Comparing Efficacy and Safety of Ginkgo biloba Extract EGb 761 and Betahistine." *International Journal of Otolaryngology*, vol. 2014, Article ID 682439.